
Vol.:(0123456789)1 3

International Journal of Environmental Science and Technology (2021) 18:871–884 
https://doi.org/10.1007/s13762-020-02893-9

ORIGINAL PAPER

Analysis of a wastewater treatment plant for energy consumption 
and greenhouse gas emissions

I. Sharawat1 · R. Dahiya2 · R. P. Dahiya1

Received: 29 February 2020 / Revised: 27 June 2020 / Accepted: 9 August 2020 / Published online: 20 August 2020 
© Islamic Azad University (IAU) 2020

Abstract
This article presents an environmental and energy analysis of a wastewater treatment plant operating on sequential batch 
reactor technology. The analysis of energy consumption shows that the electrical, mechanical, chemical, and human energy 
consumption works out to 0.26 kW h/m3 of the treated wastewater. The overall share of electrical energy consumption is 
84%, and 15% share is of mechanical energy. Nearly 78% of the electrical energy is consumed in the aeration process. The 
biological oxygen demand, chemical oxygen demand, total suspended solids, total nitrogen, and total phosphorous are meas-
ured for the influent and effluent of the treatment plant. A reduction of 76–97% occurs in these parameters due to wastewater 
treatment. The greenhouse gas emissions arising directly from the treatment processes and indirectly from the electricity and 
diesel usage are estimated. The direct and indirect emissions from the wastewater treatment plant amount to 105 tCO2e/year 
and 1316 tCO2e/year, respectively. A projection of methane accumulation in the atmosphere from this plant till the year 2041 
is also made. The contribution of this plant to the atmospheric accumulation of  CH4 is projected to reach 8679 kg in 2029. 
The projection for 2030 and thereafter is 9468 kg. Analysis of the energy, environment, and wastewater treatment nexus is 
of significance to have a holistic view for the sustainable development.

Keywords Batch reactor · Effluent · Methane · System dynamics · Electrical energy · Human energy

Introduction

The world is expected to add nearly 2 billion people in the 
next 30 years raising, the global population to 9.7 billion 
by the year 2050 (UN 2019). As urbanization is rising at a 
rapid pace, 68% of the population will live in urban areas. In 
India also, this trend has an impact on the population distri-
bution, and according to a projection for the next 30 years, 
nearly 416 million people will add to the urban areas (UN 
2018). Around 2027, India will overtake China to become 
the most populous country (UN 2019). Growing population, 
unplanned urbanization, and fluctuating economic growth 
pose unprecedented challenges for water management in 

rural and urban India (Sahasranaman and Ganguly 2018; 
Shah 2016).

The freshwater resources are depleting at an alarming 
rate due to the increase in water consumption, and accord-
ingly, the volume of wastewater discharge is rising substan-
tially. The freshwater scarcity together with the wastewater 
treatment is among the prominent environmental challenges 
of this century (MoEF 2010). India ranked 13 among the 
world’s 17 “extremely water-stressed” counties (WRI 2019). 
The water crisis is not only the problem of India but also of 
other developing countries (Sharawat et al. 2019). Reuse of 
treated wastewater could help to mitigate the water stress 
(Gulati and Banerjee 2018). Because of the water scarcity 
in India, new stringent standards were implemented in 2019. 
These standards have prescribed norms to achieve non-pota-
ble reuse of the wastewater treated effluent (NGT 2019). Ear-
lier nutrient removal was not mandatory in India, but now 
stringent limits are also prescribed for nitrogen and phospho-
rous removal. To achieve this, the electricity consumption 
required at the wastewater treatment plants will increase.

A sizeable gap exists between the wastewater discharge 
and its treatment in our country. The estimated volume of 

Editorial responsibility: Q. Aguilar-Virgen.

 * I. Sharawat 
 ishasharawat2@gmail.com

1 Centre for Energy Studies, Indian Institute of Technology 
Delhi, New Delhi 110016, India

2 Maharaja Surajmal Institute, Janakpuri, New Delhi 110058, 
India

http://crossmark.crossref.org/dialog/?doi=10.1007/s13762-020-02893-9&domain=pdf


872 International Journal of Environmental Science and Technology (2021) 18:871–884

1 3

the wastewater generation in urban areas is 62,000 mil-
lion litres per day (MLD), while the treatment capacity is 
23,277 MLD. In practice, 18,883 MLD of the wastewater 
was actually treated in the year 2015 (CBCP 2015). This 
was because out of total 816 treatment plant, only 522 
were operational. It means 70% of the wastewater gener-
ated in urban India was not treated and simply discharged 
into the rivers causing contamination of the freshwater 
bodies. Therefore, a massive infrastructure related to 
the wastewater treatment is expected to be administered 
to combat the environmental degradation caused by the 
untreated wastewater discharge (Chakraborti et al. 2019). 
So far, the decision making of such projects is based on 
factors like capital costs, operating costs, and adaptabil-
ity of technology under local conditions (Mahgoub et al. 
2010). However, to develop sustainable wastewater treat-
ment, it is required to view the treatment systems using a 
holistic approach (Jenssen et al. 2007). Therefore, besides 
the factors mentioned above, energy and environmental 
aspects are also essential to consider when deciding a 
treatment system.

A wastewater treatment plant primarily uses electrical, 
mechanical, manual, and chemical energy. Most of the stud-
ies on the energy estimation of a treatment plant have taken 
into account only the electrical energy (Vera et al. 2013; 
Merlin and Lissolo 2010; Mizuta and Shimada 2010; Devi 
et al. 2007; Jonasson 2007). There are limited data available 
in the literature about the breakup of total energy consump-
tion in the wastewater treatment plants. Tao and Chengwen 
(2011) indicated that the electrical energy share is only 50% 
of the total energy consumption, and the human energy also 
presented a significant share (32%). Singh et al. (2012) also 
pointed out that 50% share is of electrical energy in the 
total energy consumed at the wastewater treatment plant. 
However, Belloir et al. (2014) have done a benchmarking 
exercise of two wastewater treatment plants based on oxida-
tion ditch and concluded that 90% of the energy utilized in 
both wastewater treatment plants is electrical energy, and the 
other forms of energy represent a smaller proportion of the 
total energy consumption. Aeration process in the oxidation 
ditches consumed the maximum energy.

The conventional treatment systems are facing severe 
challenges to comply with the new environmental regula-
tions. The sequential batch reactor (SBR)-based treatment 
plants can achieve the standards due to their operational flex-
ibility and excellent process control possibilities (Dutta and 
Sarkar 2015). An SBR plant has small footprints because the 
flow equalization, biological treatment, and secondary clari-
fication occur in a single tank (Showkat and Najar 2019). In 
India, the total installed capacity of the SBR technology is 
2175.1 MLD at 57 treatment plants, which is nearly 12% of 
the total installed capacity. Most of the treatment plants were 
commissioned in 2013–2014 (CPCB 2015).

The objective of the present study is to carry out the envi-
ronmental and energy analysis of an SBR-based wastewater 
treatment technology. The sequential batch reactor technol-
ogy is selected because this technology is gaining immense 
popularity in the recent years and no such study is available 
for this technology in the literature. In the past, most of the 
studies for the wastewater treatment plants have considered 
merely electrical energy consumption. A comprehensive 
analysis of different forms of energy usage at the treatment 
plants is required for assessing the options for energy sub-
stitution and enhancing the energy efficiency. Such an analy-
sis is carried out in this paper by including the concept of 
energy intensity and by taking into the account electrical 
energy, human energy, mechanical energy, and chemical 
energy used at an SBR-based wastewater treatment plant. 
Studies on GHG accumulation in atmosphere due to the 
wastewater treatment plants are not available in the litera-
ture. An effort has also, therefore, been made to investigate 
the GHG emissions due to the wastewater treatment plant 
and thereby the GHG accumulation in the atmosphere.

Reproduction of similar studies and production of data 
in this area will suggest directions for decision making on 
the selection of treatment technology from the considera-
tions of climate change mitigation and energy usage. It will 
also help in improving the sustainability of the wastewater 
treatment systems.

Description of study site

The wastewater treatment plant selected for the present 
investigation is located at Pandit Bhagwat Dayal Sharma 
Post Graduate Institute of Medical Sciences (PGIMS), 
Rohtak, Haryana, India. Figure 1 shows the flow diagram of 
SBR-based wastewater treatment plant. Capacity of the treat-
ment plant is 19 MLD. The plant is based on the sequential 
batch reactor technology. It uses the physico-chemical and 
biological treatment methods. Primary treatment includes 
screening and grit removal. The secondary treatment is 
based on SBR in which the whole process takes place in 
one reactor, within which all the biological treatment steps 
take place sequentially. The plant completes six cycles a day. 
One cycle is of 244 min and comprises fill and aeration for 
123 min, settling for 44 min, and decanting for 77 min. The 
effluent from the SBR flows to the chlorine contact tank and 
then to the drainage, which ultimately flows through a public 
drain to Yamuna river. The sludge from the SBR basin is 
collected in a sludge sump and then transferred to the cen-
trifuge unit for dewatering. The sludge is not reused and the 
treated water is discharged from the plant. The sludge after 
treatment is disposed of to a designated place (outside the 
compound of the treatment plant). Most of it is collected by 
the local farmers to be used as fertilizer in the agriculture 



873International Journal of Environmental Science and Technology (2021) 18:871–884 

1 3

Fig. 1  Flow diagram of SBR-based wastewater treatment plant



874 International Journal of Environmental Science and Technology (2021) 18:871–884

1 3

farms. Unit-wise description of the SBR-based wastewater 
treatment plant is described below:

• Inlet chamber One reinforced cement concrete (RCC) 
chamber of 3.0 × 2.5 × 2 m3. Raw water flows in this 
chamber.

• Screen chamber One chamber of size of 6.0 × 1.1 × 0.5 m3 
with mechanically operated screens and one standby 
chamber of size 6.0 × 1.5 × 0.5 m3 with manually oper-
ated screens.

• Grit chamber One working and one standby mechanical 
grit chambers each having size of 6.7 × 6.7 × 1.0 m3 are 
provided after the fine screen. Reciprocating rake mech-
anism is used to remove the grit. Bypass arrangement 
with sluice gates is provided to bypass either of the grit 
chambers for maintenance.

• SBR reactor An RCC channel conveys sewage from grit 
the chambers into two SBR reactors with dimensions of 
38.5 m dia × 5.5 m. Oxygen required in the reactor is sup-
plied through diffused aeration system with auto-control 
of oxygen level in the tank.

• Chlorine contact tank The decanted treated water from 
the SBR process is taken to a chlorine mixing tank 
through RCC channel. From the mixing tank, the treated 
water is passed on to the chlorine contact tank of size 
18.6 × 18.6 × 2 m3. Baffles are also provided in the tank 
to achieve proper mixing and disinfection.

• Sludge thickener The excess sludge from the SBR reac-
tors is pumped by SAS pumps into the sludge thickener 
having dimensions of 13.75 m dia × 3.0 m.

• Sludge sump From the thickener, the sludge comes to 
the sump which is equipped with coarse bubble air grid 
made from stainless steel pipes to facilitate mixing of 
the contents of sludge sump. Dimensions of sump are 
8.0 × 2.5 × 1.5 m3.

• Centrifuge The sludge from the sump is pumped to a 
solid bowl centrifuge for dewatering of sludge. The 
sludge in the form of wet cake from the centrifuges is 
collected on a sludge platform. Dimensions of the cen-
trifuge building are 8.0 × 8.0 m2.

• Filtrate sump Filtrate from the centrifuge units is 
passed into the filtrate sump and then recycled back to 
the SBR reactors. Dimensions of the filtrate sump are 
3.75 × 3.75 × 1.5 m3.

Materials and methods

A wastewater treatment plant based on the SBR technol-
ogy is investigated for its total energy consumption and 
the resulting impact on the environment. The energy 
usage at the plant in the form of electrical, mechanical, 
human, and chemical energy is analysed. For analysing the 

environmental impact of the wastewater treatment plant, the 
effluent quality, the GHG emissions, and their accumulation 
in the atmosphere are taken into account. A system dynam-
ics model is developed to give temporal projection of the 
methane accumulation in the atmosphere.

Total energy consumption

For the operation of a wastewater treatment plant, the energy 
in various forms, i.e. electrical, mechanical, chemical, and 
human energy is used. Bulk of it is the electrical energy, 
human energy is considered as renewable energy, chemical 
energy is an indirect form of energy and the mechanical 
energy as non-renewable energy. The electrical energy is 
also considered non-renewable because the treatment plant 
uses the electricity, which comes from a coal-based ther-
mal power station. The amount of energy utilized per cubic 
metre of the treated wastewater is analysed. Primary data, 
like type and total number of equipment used, working units 
and their rated power, total hours of working, quantity of the 
chemicals, and diesel used, that were required to calculate 
the total energy consumption are collected by making visits 
to the site and monitoring the data. For evaluating the human 
energy required at the treatment plant, the number of peo-
ple engaged as labour force and the time taken by them for 
various activities were discussed with the plant operators 
and labours. Records of the material consumptions, various 
transactions, and logbooks were also referred to the data 
validation. The equations used in calculating the total energy 
consumption are given below:

The methodology followed for evaluating the amount of 
energy consumption in various forms at the wastewater treat-
ment plant is described below:

The electrical energy consumed for pumping the waste-
water is obtained using the equation given by

where Ee is the electrical energy in kW h/m3, Pr is the rated 
power of the pump/motor in kW, T in hours (h) is time the 
pump operates in a day and Q in  m3/day is the daily flow of 
wastewater.

Regular cuts of the electrical power supplied by the utility 
grid are usual in the region where the wastewater treatment 
plant being analysed, in the present investigations, is located. 
In the event of electrical power cuts, a standby diesel-pow-
ered electrical generator is operated to run the plant. For the 
present analysis, this is considered as mechanical energy 
since the diesel engine produces mechanical power to run 
the generator. The mechanical energy or the fuel energy rep-
resents the total amount of oil or diesel used in the treatment 

(1)Ee =
Pr × T

Q
,



875International Journal of Environmental Science and Technology (2021) 18:871–884 

1 3

plant daily for running the generator in the case of power 
supply failure. It is estimated using Eq. 2.

where Me is the mechanical energy in kW h/m3, D is the 
diesel consumption in L/day and 10 is the unit power density 
value of diesel in kW h/L and shows the amount of power 